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Summary of Measurement Results

WCDMA Band IV/LTE Band 4

Number | Test Case Clause in FCC rules Verdict
1 RF power output 2.1046 PASS
2 Effective Isotropic Radiated power 27.50(d)(4) PASS
3 Occupied Bandwidth 2.1049 PASS
4 Band Edge Compliance 27.53(h) PASS
5 Peak-to-Average Power Ratio EZJ:S(OS(?)/ KDBO71168 PASS
6 Frequency Stability 2.1055/27.54 PASS
7 Spurious Emissions at Antenna Terminals | 2.1051 / 27.53(h) PASS
8 Radiates Spurious Emission 2.1053 /27.53(h) PASS

Date of Testing: February 15, 2016~ March 23, 2016

Note: PASS: The EUT complies with the essential requirements in the standard.

FAIL: The EUT does not comply with the essential requirements in the standard.

LTE Band 7

Number | Test Case Clause in FCC rules Verdict
1 RF power output 2.1046 PASS
2 Effective Isotropic Radiated power 27.50(h)(2) PASS
3 Occupied Bandwidth 2.1049 PASS
4 Band Edge Compliance 27.53(m) PASS
5 Peak-to-Average Power Ratio 22'15(05(?)/}([)8971 168 PASS
6 Frequency Stability 2.1055/27.54 PASS
7 Spurious Emissions at Antenna Terminals | 2.1051 / 27.53(m) PASS
8 Radiates Spurious Emission 2.1053 /27.53(m) PASS

Date of Testing: February 15, 2016~ March 23, 2016

Note: PASS: The EUT complies with the essential requirements in the standard.

FAIL: The EUT does not comply with the essential requirements in the standard.
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1 Test Laboratory

1.1 Notes of the Test Report

This report shall not be reproduced in full or partial, without the written approval of TA technology
(shanghai) co., Ltd. The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein .Measurement Uncertainties were not taken
into account and are published for informational purposes only. This report is written to support
regulatory compliance of the applicable standards stated above. This report must not be used by the
client to claim product certification, approval, or endorsement by CNAS or any government agencies.

1.2 Test facility

CNAS (accreditation number:L2264)

TA Technology (Shanghai) Co., Ltd. has obtained the accreditation of China National Accreditation
Service for Conformity Assessment (CNAS).

FCC (recognition number is 428261)

TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications Commission
list of test facilities recognized to perform electromagnetic emissions measurements.

IC (recognition number is 8510A)

TA Technology (Shanghai) Co., Ltd. has been listed by industry Canada to perform electromagnetic
emission measurement.

A2LA (Certificate Number: 3857.01)

TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform electromagnetic emission measurement.
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1.3 Testing Location

Company: TA Technology (Shanghai) Co., Ltd.

Address: No.145, Jintang Rd, Tangzhen Industry Park, Pudong Shanghai, China
City: Shanghai

Post code: 201201

Country: P. R. China

Contact: Xu Kai

Telephone: +86-021-50791141/2/3

Fax: +86-021-50791141/2/3-8000
Website: http://www.ta-shanghai.com
E-mail: xukai@ta-shanghai.com
TA Technology (Shanghai) Co., Ltd. Page 5 of 96
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2 General Description of Equipment under Test

Client Information

Applicant TP-LINK TECHNOLOGIES CO., LTD.

Building 24 (floors 1,3,4,5) and 28 (floors1-4) Central Science
and Technology Park,Shennan Rd, Nanshan, Shenzhen,China
Manufacturer TP-LINK TECHNOLOGIES CO., LTD.

Building 24 (floors 1,3,4,5) and 28 (floors1-4) Central Science
and Technology Park,Shennan Rd, Nanshan, Shenzhen,China

Applicant address

Manufacturer address

General information

Model: TP702C

SIM 1: 868983020043343
SIM 2: 868983020044358

Product MEID:

Hardware Version: AL1520_MB PCB V2.0
Software Version: H10S100D03B20160128R1004
Power Supply: Battery/AC adapter

Antenna Type: Internal Antenna

WCDMA Band IV;

Test Mode(s):
(s) LTE Band 4; LTE Band 7;

HSDPA UE Category: 14
HSUPA UE Category: 6
DC-HSDPA UE Category: 24
WCDMA Band IV: 21.37dBm
Maximum E.I.R.P./ E.R.P. LTE Band 4: 22.18dBm

LTE Band 7: 22.28dBm
Rated Power Supply Voltage: | 3.8V

Extreme Voltage: Minimum: 3.6V Maximum: 4.35V
Extreme Temperature: Lowest: -10°C Highest: +55°C
Mode Tx (MHz) Rx (MHz)
, WCDMA Band IV 1710 ~ 1755 2110 ~ 2155
Operating Frequency Range(s) LTE Band 4 1710 ~ 1755 2110 ~ 2155
LTE Band 7 2500 ~ 2570 2620 ~ 2690
EUT Accessory

Manufacturer: DongGuan Amperex Technology Co., Ltd

Battery Model: NBL-44A3045

Power Rating: DC 3.8V, 3045mAh, Li-ion

Note: 1. The information of the EUT is declared by the manufacturer. Please refer to the
specifications or user manual for details.

TA Technology (Shanghai) Co., Ltd. Page 6 of 96
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



(&~

~_/ FCC RF Test Report Report No:RXA1602-0019RFO3R1

2.1 Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

Test standards

FCC CFR47 Part 2 (2015)

FCC CFR47 Part 27C (2015)

ANSI/TIA-603-D(2010)

KDB 971168 D01 Power Meas License Digital Systems v02r02

TA Technology (Shanghai) Co., Ltd. Page 7 of 96
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3 Test Configuration

There is more than one SIM card slot, each one should be applied throughout the compliance test
respectively, and however, only the worst case (SIM 1) will be recorded in this report

Radiated measurements are performed by rotating the EUT in three different orthogonal test planes.
EUT stand-up position (Z axis), lie-down position (X, Y axis). Receiver antenna polarization
(horizontal and vertical), the worst emission was found in position (Z axis, vertical polarization) and
the worst case was recorded.

All mode and data rates and positions and RB size and modulations were investigated.
Subsequently, only the worst case emissions are reported.

The following testing in WCDMAV/LTE is set based on the maximum RF Output Power.
The following testing in different Bandwidth is set to detailin the following table:

Test modes are chosen to be reported as the worst case configuration below for WCDMA Band IV:

Test items Modes Modulation
RMC/HSDPA/HSUPA/
RF power output WCDMA Band IV DC-HSDPA
Effective Isotropic Radiated power WCDMA Band IV RMC
WCDMA Band IV RMC

Conducted .

Test cases Band Edge Compliance WCDMA Band IV RMC
Peak-to-Average Power Ratio WCDMA Band IV RMC
Frequency Stability WCDMA Band IV RMC

. Emissi A
Spun?us missions at Antenna WCDMA Band IV AMC
Terminals
Radiated . . .
Test cases Radiates Spurious Emission WCDMA Band IV RMC
TA Technology (Shanghai) Co., Ltd. Page 8 of 96
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Test modes are chosen to be reported as the worst case configuration below for LTE Band 4/7:

Report No:RXA1602-0019RFO3R1

T
Bandwidth (MHz) Modulation RB est
Testitems | Modes Channel
14| 3 5 10 | 15 | 20 | QPSK | 16QAM 1 50% | 100% | L | M | H
RFpower | LTE4 [O | O | O | O | O | O o) o) o) o) O |ojo|o
output m olololo] o o o] ol olololo
Effecti
ectve l tea|o|o|lolololo]| o 0 o |lololo
Isotropic
Radiated
adiate LTE 7 ololo|o]| o 0 0 0
power
Bandwidth m 0] 0] o) o) 0] o) o)
Compliance m olololo] o 0 0
Peak-to-Aver | LTE 4 O O O O O O O O (@]
age Power
Ratio LTE 7 O 0] O O 0] O O
Frequency LTE 4 O O O O O O O O O
Stability LTE 7 oO|lo|0O0]| O o) o) o)
Spurious | ey g lololololo] o
Emissions at
Antenna || L 5 ololo|o]| o
Terminals
Radiates LTE4 | O | O | O|O]| O] O 0
Spurious
Emission LTE 7 O O O O O
Note 1. The mark “O” means that this configuration is chosen for testing.

2. The mark “-” means that this configuration is not testing.

TA Technology (Shanghai) Co., Ltd.
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4 Test Information

4.1 RF Power Output

Ambient condition

Temperature

Relative humidity

Pressure

23°C ~25°C

45%~50%

101.5kPa

Methods of Measurement

During the process of the testing, The EUT is controlled by the Base Station Simulatorto ensure max
power transmission and proper modulation.

Test Setup

EUT

FF cable

Base station Simulatar

The loss between RF output port of the EUT and the input port of the tester has been taken into

consideration.

Limits

No specific RF power output requirements in part 2.1046.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k=2, U=0.4 dB.

TA Technology (Shanghai) Co., Ltd.
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Test Results

Average Conducted Power(dBm)
WCDMA Band IV Channel 1312 Channel 1413 Channel 1513
1712.4 (MHz) 1732.6 (MHz) 1752.6(MHz)
RMC 22.50 22.45 22.57
Sub - Test 1 22.33 22.28 22.40
HSDPA Sub - Test 2 22.41 22.36 22.48
Sub - Test 3 21.90 21.85 21.97
Sub - Test 4 21.89 21.84 21.96
Sub - Test 1 22.38 22.33 22.45
Sub - Test 2 20.37 20.32 20.44
HSUPA Sub - Test 3 21.30 21.25 21.53
Sub - Test 4 20.29 20.24 20.52
Sub - Test 5 22.44 22.39 22.51
Sub - Test 1 22.43 22.34 22.46
DC-HSDPA Sub - Test 2 22.42 22.33 22.45
Sub - Test 3 21.91 21.82 21.94
Sub - Test 4 21.90 21.91 21.92
Note:
1) The maximum RF Output Power numbers are marks in bold.
2) The following testing in RMC based on the maximum RF Output Power.

LTE TDD Band 4 Average Conducted Power(dBm)
Bandwidth | Modulation | RB size | RB offset Channel/Frequency (MHz)

19957/1710.7 | 20175/1732.5 | 20393/1754.3

1 0 23.05 22.94 22.98

1 2 23.08 22.97 22.99

1 5 23.07 22.91 23.34

QPSK 3 0 22.61 22.47 22.43

3 2 22.58 22.50 22.43

3 3 22.57 22.51 22.64

1.4MHz 6 0 22.05 21.91 21.97

1 0 21.99 22.03 22.05

1 2 21.99 22.16 21.97

1 5 22.04 22.10 22.32

16QAM 3 0 21.96 21.84 21.87

3 2 21.91 21.79 21.94

3 3 21.99 21.87 21.90

6 0 21.95 21.76 21.92
TA Technology (Shanghai) Co., Ltd. Page 11 of 96
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Bandwidth | Modulation | RB size | RB offset Channel/Frequency (MHz)
19965/1711.5 | 20175/1732.5 | 20385/1753.5
1 0 22.98 22.86 22,91
1 7 23.00 22.90 2291
i 14 22.99 22,84 23.07
QPSK 8 0 21.97 21.83 21.79
8 4 21.94 21.86 21.79
8 7 21.93 2187 22.00
Mikx 15 0 21.97 21.83 21.90
i 0 21.92 21.95 21.98
1 7 21.91 22.08 21.89
i 14 21.96 22.02 22,24
16QAM 8 0 21.88 21.76 21.79
8 4 21.83 21.72 21.86
8 7 21.91 21.79 21.82
15 0 2187 21.68 2184
Bandwidth | Modulation | RB size | RB offset Channel/Frequency (MHz)
10975/1712.5 | 20175/1732.5 | 20375/1752.5
i 0 22.99 2288 22.92
i 13 23.02 22,91 22.92
i 24 23.01 2285 23.28
QPSK 12 0 21.99 2185 21.80
12 6 21.96 21.88 21.81
12 13 21.95 21.89 22.02
25 0 21.98 21.85 21.91
5MHz
1 0 21.93 21.96 21.99
1 13 21.92 22.10 21.90
i 24 21.97 22.03 2225
16QAM 12 0 21.90 21.78 21.80
12 6 2185 21.73 21.88
12 13 21.92 2181 21.83
25 0 21.89 21.70 21.85
Bandwidth | Modulation | RB size | RB offset Channel/Frequency (MHz)
20000/1715 | 20175/1732.5 | 20350/1750
i 0 23.01 2289 22.94
i 25 23.04 22.93 22.94
1 49 23.02 22,87 23.30
QPSK 25 0 22.01 21.86 21.82
10MHz 25 13 21.98 21.90 2183
25 25 21.96 21.91 22.03
50 0 22.00 21.86 21.93
OAM 1 0 21.95 21.98 2201
1 25 21.94 22.11 21.92

| =Y
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1 49 21.99 22.05 22.27
25 0 21.91 21.79 21.82
25 13 21.87 21.75 21.89
25 25 21.94 21.83 21.85
50 0 21.90 21.71 21.87
Bandwidth | Modulation | RB size | RB offset Channel/Frequency (MHz)
20025/1717.5 | 20175/1732.5 | 20325/1747.5
1 0 23.02 22.91 22.95
1 38 23.05 22.94 22.95
1 74 23.04 22.88 23.31
QPSK 36 0 22.02 21.88 21.83
36 18 21.99 21.91 21.84
36 39 21.98 21.92 22.05
75 0 22.01 21.88 21.94
15MHz
1 0 21.96 21.99 22.02
1 38 21.95 22.13 21.93
1 74 22.00 22.06 22.28
16QAM 36 0 21.93 21.81 21.83
36 18 21.88 21.76 21.91
36 39 21.95 21.84 21.86
75 0 21.92 21.73 21.88
Bandwidth | Modulation | RB size | RB offset Channel/Frequency (MHz)
20050/1720 | 20175/1732.5 | 20300/1745
1 0 23.04 22.93 22.97
1 50 23.07 22.96 22.97
1 99 23.06 22.90 23.33
QPSK 50 0 22.04 21.90 21.85
50 25 22.01 21.93 21.86
50 50 22.00 21.94 22.07
100 0 22.03 21.90 21.96
20MHz
1 0 21.98 22.01 22.04
1 50 21.98 22.15 21.95
1 99 22.02 22.08 22.30
16QAM 50 0 21.95 21.83 21.85
50 25 21.90 21.78 21.93
50 50 21.97 21.86 21.88
100 0 21.94 21.75 21.91
Note:
1) The following testing in worst case based on the maximum RF Output Power.

| =Y
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Conducted Power(dBm)

Bandwidth | Modulation | RB size | RB offset Channel/Frequency (MHz)
20775/2502.5 | 21100/2535 | 21425/2567.5
1 0 22.95 2277 2256
1 13 22.98 23.01 2246
1 24 2286 22.80 2256
QPSK 12 0 21.90 21.78 21.35
12 6 21.79 21.75 21.35
12 13 21.90 21.83 21.43
_— 25 0 21.88 21.84 21.38
1 0 21.97 21.87 2152
1 13 22.02 2212 21.40
i 24 21.78 21.89 21.54
16QAM 12 0 21.77 21.63 21.35
12 6 21.80 21.77 21.25
12 13 21.83 21.73 21.32
25 0 21.75 21.79 21.34
Bandwidth | Modulation | RB size | RB offset Channel/Frequency (MHz)
20800/2505 | 21100/2535 | 21400/2565
1 0 2297 22.79 2258
1 25 23.00 23.02 2247
1 49 2287 2282 2257
QPSK 25 0 21.92 21.80 21.37
25 13 21.81 21.77 21.37
25 25 21.91 21.85 21.44
- 50 0 21.89 21.85 21.40
1 0 21.99 21.88 21.54
1 25 22.04 2214 21.42
1 49 21.80 21.91 2156
16QAM | 25 0 21.79 21.65 21.37
25 13 21.81 21.79 21.27
25 25 21.84 21.75 21.33
50 0 21.77 21.81 21.36
Bandwidth | Modulation | RB size | RB offset Channel/Frequency (MHz)
20825/2507.5 | 21100/2535 | 21375/2562.5
1 0 22.99 22 81 2260
1 38 23.02 23.05 2250
i 74 22.90 2084 22.60
QPSK 36 0 21.94 21.82 21.39
15MHz
36 18 21.84 21.79 21.40
36 39 21.94 21.87 2147
75 0 21.92 21.88 21.42
16QAM 1 0 2201 21.91 21.56

TA Technology (Shanghai) Co., Ltd.
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1 38 22.07 22.16 21.44
1 74 21.82 21.93 21.58
36 0 21.81 21.67 21.39
36 18 21.84 21.82 21.29
36 39 21.87 21.77 21.36
75 0 21.80 21.83 21.38
. : . Channel/Frequency (MHz)
Bandwidth | Modulation | RB size | RB offset 20850/2510 | 21100/2535 | 21350/2560
1 0 23.01 22.83 22.62
1 50 23.04 23.07 22.52
1 99 22.92 22.86 22.62
QPSK 50 0 21.96 21.84 21.41
50 25 21.86 21.81 21.42
50 50 21.96 21.89 21.49
20MHz 100 0 21.94 21.90 21.44
1 0 22.03 21.93 21.58
1 50 22.09 22.18 21.46
1 99 21.84 21.95 21.60
16QAM 50 0 21.83 21.69 21.41
50 25 21.86 21.84 21.31
50 50 21.89 21.79 21.38
100 0 21.82 21.86 21.40
TA Technology (Shanghai) Co., Ltd. Page 15 of 96
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4.2 Effective Isotropic Radiated Power

Ambient condition

Temperature Relative humidity

21°C ~25°C 40%~60%

Methods of Measurement

The measurement procedures in TIA- 603-D are used.

1. The EUT was placed on a turntable with 1.5 meter height in a fully anechoic chamber.

2. The EUT was set at 3 meters from the receiving antenna, which was mounted on the
antennatower.

3.UMTS operating modes: Set RBW= 100 KHz, VBW= 300 KHz, RMS detector over frame, and use
channel power option with bandwidth=5MHz, per section 4.0 of KDB 971168 D01.

4. The table was rotated 360 degrees to determine the position of the highest radiated power.
5. The height of the receiving antenna is adjusted to look for the maximum ERP/EIRP.

6. Taking the record of maximum ERP/EIRP.

7. A dipole antenna was substituted in place of the EUT and was driven by a signal generator.
8. The conducted power at the terminal of the dipole antenna is measured.

9. Repeat step 3 to step 5 to get the maximum ERP/EIRP of the substitution antenna.

10. ERP/EIRP =Ps + Et—Es + Gs = Ps + Rt—Rs + Gs

Ps (dBm) : Input power to substitution antenna.

Gs (dBi or dBd) : Substitution antenna Gain.

Et = Rt + AF

Es = Rs + AF

AF (dB/m) : Receive antenna factor

Rt : The highest received signal in spectrum analyzer for EUT.

Rs : The highest received signal in spectrum analyzer for substitution antenna.

EIRP= E.R.P+2.15
Test Setup

Receiving Antenna

Filter Amplifier

— 1

Altenuator

TA Technology (Shanghai) Co., Ltd. Page 16 of 96
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Limits

Rule Part 27.50(d)(4) specifies that " Fixed, mobile, and portable (hand-held) stations operating in the
1710-1755 MHz band are limited to 1 watt EIRP” , and Rule Part 27.50(d)(6) specifies that "Peak
transmit power must be measured over any interval of continuous transmission using instrumentation
calibrated in terms of an rms-equivalent voltage”.

Rule Part 27.50(h)(2) specifies that " Mobile and other user stations. Mobile stations are limited to 2.0
watts EIRP. All user stations are limited to 2.0 watts transmitter output power.”

1
2

Part 27.50(d)(4)Limit (EIRP)
Part 27.50(h)(2) Limit (EIRP)

(30 dBm)
(33 dBm)

W
W

<
<

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k=2, U=1.19 dB

TA Technology (Shanghai) Co., Ltd. Page 17 of 96
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Test Results

WCDMA Band IV
Frequency | Ant Pot Rt Rs Ps Gs EIRP .
. Conclusion
(MHz) (HIV) (dBm) (dBm) (dBm) | (dBi) (dBm)
1712.4 H -37.39 -54.98 0 1.44 19.03 Pass
1732.6 H -37.07 -55.10 0 1.63 19.66 Pass
1752.6 H -38.11 -55.31 0 1.78 18.98 Pass
17124 \ -36.97 -55.50 0 1.44 19.97 Pass
1732.6 \ -36.13 -55.26 0 1.63 20.76 Pass
1752.6 \ -36.06 -55.65 0 1.78 21.37 Pass
LTE Band 4
. Frequency | Ant Pot Rt Rs Ps Gs EIRP .
Bandwidth (I(\]IIHz) ’ (HV) | (@Bm) | (dBm) | (@Bm) | (dBi) | (@Bm) | COTCIUSiON

1710.7 H -36.55 -54.30 0 1.41 19.16 Pass

1732.5 H -35.67 -54.32 0 1.56 20.21 Pass

1.4MHz 1754.3 H -35.08 -54.10 0 1.67 20.69 Pass
(QPSK) 1710.7 \ -35.28 -54.35 0 1.41 20.48 Pass
1732.5 \ -34.72 -54.41 0 1.56 21.25 Pass

1754.3 \ -34.01 -54.52 0 1.67 22.18 Pass

1710.7 H -37.26 -54.30 0 1.41 18.45 Pass

1732.5 H -36.52 -54.32 0 1.56 19.36 Pass

1.4MHz 1754.3 H -35.73 -54.10 0 1.67 20.04 Pass
(16QAM) 1710.7 \ -36.16 -54.35 0 1.41 19.60 Pass
1732.5 \ -35.63 -54.41 0 1.56 20.34 Pass

1754.3 \ -34.88 -54.52 0 1.67 21.31 Pass

1711.5 H -36.51 -54.33 0 1.38 19.20 Pass

1732.5 H -35.75 -54.32 0 1.56 20.13 Pass

3MHz 17583.5 H -35.08 -54.11 0 1.69 20.72 Pass
(QPSK) 1711.5 \ -35.24 -54.35 0 1.38 20.49 Pass
1732.5 \ -34.75 -54.41 0 1.56 21.22 Pass

1753.5 \ -34.00 -54.48 0 1.69 2217 Pass

1711.5 H -37.35 -54.33 0 1.38 18.36 Pass

1732.5 H -36.34 -54.32 0 1.56 19.54 Pass

3MHz 1753.5 H -35.74 -54.11 0 1.69 20.06 Pass
(16QAM) 1711.5 \ -36.03 -54.35 0 1.38 19.70 Pass
1732.5 \ -35.76 -54.41 0 1.56 20.21 Pass

1758.5 \ -34.86 -54.48 0 1.69 21.31 Pass

1712.5 H -36.63 -54.34 0 1.40 19.11 Pass

1732.5 H -35.83 -54.32 0 1.56 20.05 Pass

(gl\:::() 1752.5 H -35.06 -54.13 0 1.70 20.77 Pass
17125 \ -35.24 -54.38 0 1.40 20.54 Pass

1732.5 \ -34.74 -54.41 0 1.56 21.23 Pass
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1752.5 \ -34.05 -54.47 0 1.70 22.12 Pass
1712.5 H -37.28 -54.34 0 1.40 18.46 Pass
1732.5 H -36.70 -54.32 0 1.56 19.18 Pass
5MHz 1752.5 H -35.83 -54.13 0 1.70 19.99 Pass
(16QAM) 1712.5 Vv -36.18 -54.38 0 1.40 19.60 Pass
1732.5 \ -35.62 -54.41 0 1.56 20.35 Pass
1752.5 \ -35.07 -54.47 0 1.70 21.10 Pass
1715 H -36.46 -54.33 0 1.45 19.32 Pass
1732.5 H -35.71 -54.32 0 1.56 20.17 Pass
10MHz 1750 H -34.97 -54.12 0 1.65 20.80 Pass
(QPSK) 1715 \ -35.16 -54.32 0 1.45 20.61 Pass
1732.5 \ -34.69 -54.41 0 1.56 21.28 Pass
1750 \ -34.03 -54.52 0 1.65 22.14 Pass
1715 H -37.44 -54.33 0 1.45 18.34 Pass
1732.5 H -36.73 -54.32 0 1.56 19.15 Pass
10MHz 1750 H -36.08 -54.12 0 1.65 19.69 Pass
(16QAM) 1715 \ -36.20 -54.32 0 1.45 19.57 Pass
1732.5 \ -35.67 -54.41 0 1.56 20.30 Pass
1750 \ -34.94 -54.52 0 1.65 21.23 Pass
1717.5 H -36.06 -54.35 0 1.42 19.71 Pass
1732.5 H -35.84 -54.32 0 1.56 20.04 Pass
15MHz 1747.5 H -35.60 -54.17 0 1.68 20.25 Pass
(QPSK) 1717.5 \ -35.17 -54.39 0 1.42 20.64 Pass
1732.5 \ -34.82 -54.41 0 1.56 21.15 Pass
1747.5 \ -34.38 -54.51 0 1.68 21.81 Pass
1717.5 H -37.00 -54.35 0 1.42 18.77 Pass
1732.5 H -36.87 -54.32 0 1.56 19.01 Pass
15MHz 1747.5 H -36.68 -54.17 0 1.68 19.17 Pass
(16QAM) 1717.5 \ -36.27 -54.39 0 1.42 19.54 Pass
1732.5 \ -35.91 -54.41 0 1.56 20.06 Pass
1747.5 \ -35.50 -54.51 0 1.68 20.69 Pass
1720 H -35.09 -54.37 0 1.43 19.50 Pass
1732.5 H -35.71 -54.32 0 1.56 20.17 Pass
20MHz 1745 H -35.18 -54.23 0 1.66 20.71 Pass
(QPSK) 1720 \ -35.14 -54.44 0 1.43 20.73 Pass
1732.5 \ -34.80 -54.41 0 1.56 21.17 Pass
1745 \ -34.20 -54.59 0 1.66 22.05 Pass
1720 H -37.31 -54.37 0 1.43 18.49 Pass
1732.5 H -36.79 -54.32 0 1.56 19.09 Pass
20MHz 1745 H -36.32 -54.23 0 1.66 19.57 Pass
(16QAM) 1720 \ -36.12 -54.44 0 1.43 19.75 Pass
1732.5 \ -35.74 -54.41 0 1.56 20.23 Pass
1745 \ -35.19 -54.59 0 1.66 21.06 Pass
TA Technology (Shanghai) Co., Ltd. Page 19 of 96

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



"~/ FCC RF Test Report Report No:RXA1602-0019RFO3R1

LTE Band 7
Ant
. Frequency Rt Rs Ps Gs EIRP .
Bandwidth (MHz) (:;)\:) (dBm) (dBm) | (dBm) | (dBi) | (dBm) Conclusion
2502.5 H -42.32 -61.01 0 1.81 20.50 Pass
2535 H -41.54 -60.98 0 1.80 | 21.24 Pass
5MHz 2567.5 H -42.22 -61.70 0 1.82 | 21.30 Pass
(QPSK) 2502.5 \" -43.52 -60.77 0 1.81 19.06 Pass
2535 \" -44.65 -61.01 0 1.80 | 18.16 Pass
2567.5 \" -44.80 -61.58 0 1.82 | 18.60 Pass
2502.5 H -43.21 -61.01 0 1.81 19.61 Pass
2535 H -42.55 -60.98 0 1.80 | 20.23 Pass
5MHz 2567.5 H -43.22 -61.70 0 1.82 | 20.30 Pass
(16QAM) 2502.5 \" -44.57 -60.77 0 1.81 18.01 Pass
2535 \Y -45.59 -61.01 0 1.80 | 17.22 Pass
2567.5 \" -45.76 -61.58 0 1.82 | 17.64 Pass
2505 H -43.82 -60.98 0 1.82 | 18.98 Pass
2535 H -42.16 -60.98 0 1.80 | 20.62 Pass
10MHz 2565 H -42.14 -61.63 0 1.81 21.30 Pass
(QPSK) 2505 \" -44.33 -60.87 0 1.82 | 18.36 Pass
2535 \ -45.30 -61.01 0 1.80 | 17.51 Pass
2565 \" -44.90 -61.74 0 1.81 18.65 Pass
2505 H -44.84 -60.98 0 1.82 | 17.96 Pass
2535 H -43.25 -60.98 0 1.80 | 19.53 Pass
10MHz 2565 H -43.25 -61.63 0 1.81 20.19 Pass
(16QAM) 2505 \" -45.31 -60.87 0 1.82 | 17.38 Pass
2535 \" -46.27 -61.01 0 1.80 | 16.54 Pass
2565 \" -45.89 -61.74 0 1.81 17.66 Pass
2507.5 H -41.90 -61.02 0 1.82 | 20.94 Pass
2535 H -40.83 -60.98 0 1.80 | 21.95 Pass
15MHz 2562.5 H -41.06 -61.53 0 1.81 22.28 Pass
(QPSK) 2507.5 \" -43.84 -60.85 0 1.82 | 18.83 Pass
2535 \" -44 .15 -61.01 0 1.80 | 18.66 Pass
2562.5 \" -44.59 -61.60 0 1.81 18.82 Pass
2507.5 H -42.81 -61.02 0 1.82 | 20.03 Pass
2535 H -41.85 -60.98 0 1.80 | 20.93 Pass
15MHz 2562.5 H -42.17 -61.53 0 1.81 21.17 Pass
(16QAM) 2507.5 \" -44.92 -60.85 0 1.82 | 17.75 Pass
2535 \" -45.14 -61.01 0 1.80 | 17.67 Pass
2562.5 \" -45.59 -61.60 0 1.81 17.82 Pass
20MHz 2510 H -41.18 -61.06 0 1.81 21.69 Pass
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(QPSK) 2535 H -41.85 -60.98 0 1.80 | 20.93 Pass
2560 H -41.50 -61.47 0 1.81 21.78 Pass

2510 \ -44.38 -61.00 0 1.81 18.43 Pass

2535 \ -43.97 -61.01 0 1.80 | 18.84 Pass

2560 \ -44.50 -61.49 0 1.81 18.80 Pass

2510 H -42.13 -61.06 0 1.81 20.74 Pass

2535 H -42.87 -60.98 0 1.80 | 19.91 Pass

20MHz 2560 H -42.60 -61.47 0 1.81 20.68 Pass
(16QAM) 2510 \ -45.47 -61.00 0 1.81 17.34 Pass
2535 \ -44.96 -61.01 0 1.80 | 17.85 Pass

2560 \ -45.39 -61.49 0 1.81 17.91 Pass

Note: 1. EIRP= E.R.P+2.15
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4.3 Occupied Bandwidth

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
is measured using spectrum analyzer.

RBW is set to 51 kHz, VBW is set to 160 kHz for WCDMA Band 1V,

RBW is set to 51 kHz, VBW is set to 160 kHz for LTE Band 4 (1.4MHz),

RBW is set to 100 kHz, VBW is set to 300 kHz for LTE Band 4 (3MHz),

RBW is set to 100 kHz, VBW is set to 300 kHz for LTE Band 4/7 (5MHz),

RBW is set to 300 kHz, VBW is set to 1MHz for LTE Band 4/7 (10MHz),

RBW is set to 300 kHz, VBW is set to 1MHz for LTE Band 4/7 (15MHz/20MHz).

99% power and -26dBc s are recorded. Spectrum analyzer plots are included on the following pages.

Test Setup

Spectrum
Analkyzer

EUT Splitter

Base station Simulatar

Limits
No specific requirements in part 2.1049.
Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2,U=624Hz.

TA Technology (Shanghai) Co., Ltd. Page 22 of 96
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



(&~

) FCC RF Test Report

Report No:RXA1602-0019RFO3R1

Test Result
Frequenc 99% Power -26dBc

Mode Channel (I(\‘IIHz) ’ Bandwidth(kHz) = Bandwidth(kHz)

1312 1712.4 4.2035 4.829

WCDMA Band IV 1413 1732.6 4.2020 4.836

(RMC)
1513 1752.6 4.1939 4.839
LTE Band 4
. Bandwidth Frequenc 99% Power -26dBc
RB  Modulation | ) ~ Channel (I?IIHz) ’ Bandwidth(kHz) | Bandwidth(kHz)
19957 | 1710.7 11175 1.208
1.4 20175 | 17325 11279 1.307
20393 | 1754.3 11217 1317
19965 | 17115 2.7400 3.020
3 20175 | 17325 27387 3.043
20385 | 17535 27337 3.019
19975 | 17125 45196 5.042
5 20175 | 17325 45323 5.066
Pk 20375 | 17525 45150 5.050
20000 1715 9.0311 10.08
10 20175 | 17325 9.0709 10.07
20350 1750 9.0625 10.13
20025 | 1717.5 13.473 14.74
15 20175 | 17325 13.516 14.90
100% 20325 | 17475 13.506 14.93
20050 1720 17.932 19.64
20 20175 | 17325 17.916 19.35
20300 1745 17.925 19.30
19957 | 1710.7 1.1250 1.309
14 20175 | 17325 1.1206 1313
20393 | 17543 11153 1.301
19965 | 17115 2.7300 3.038
3 20175 | 17325 27432 3.043
16QAM 20385 | 17535 27193 3.033
19975 | 17125 4.5294 5.061
5 20175 | 17325 45197 5.035
20375 | 17525 45268 5.104
20000 1715 9.0478 10.05
10 20175 | 17325 9.0719 10.15
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20350 1750 9.0575 10.07
20025 1717.5 13.503 14.83
15 20175 1732.5 13.517 14.82
20325 1747.5 13.545 14.85
20050 1720 17.925 19.35
20 20175 1732.5 17.966 19.42
20300 1745 17.966 19.27
LTE Band 7
: . -

RB | Modulation Ba(nl\:l-v;’zlfth Channel F":l\qlltll-lezr)‘cy Ba?.i:@im::uz) Bandsvsi:tBhikHz)
20775 2502.5 4.5156 6.620
5 21100 2535 4.5433 5.126
21425 2567.5 4.5403 4.995
20800 2505 9.0728 10.16
10 21100 2535 9.1270 10.30
21400 2565 9.0335 10.12

QPSK
20825 2507.5 13.476 14.60
15 21100 2535 13.631 18.26
21375 2562.5 13.450 14.85
20850 2510 17.876 19.42
20 21100 2535 17.980 19.27
100 21350 2560 17.883 19.36
% 20775 2502.5 4.5379 5.050
5 21100 2535 4.5355 5.102
21425 2567.5 45154 5.061
20800 2505 9.0728 10.04
10 21100 2535 9.0680 10.94
21400 2565 9.0422 10.00
16QAM
20825 2507.5 13.523 14.82
15 21100 2535 13.609 19.48
21375 2562.5 13.472 14.83
20850 2510 17.914 19.47
20 21100 2535 17.964 19.33
21350 2560 17.883 19.35
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WCDMA Band IV CH1312

WCDMA Band IV CH1413

© 7124 z Canber Freg: 1.712400000 G
Center Froq 1.712400000 GHz = Y:"; ';m" i MI::L‘ i
G ow " #Atben: 34 0B

rreght e st Coroped B

Radio $1d- Nene

Center Freq 1.732500000 GHz

Contar Freg: 1722500000 GHz Radic 10 Mom
Trig: Fres Run AvglHokd = 1010
Radio Device: BTS g i Gainow  SAtn: 34 oy

Ref 30.00 dBm

Radio Device: 075

Ref 30.00 dBm

[center 1.712 GHz " Span 10 MHz |Center 1733 GHz ) ~ Span 10MHz)
#Res BW 51 kHz FVEW 160 kHz Sweep 1667 ms| | #Res BW 51 kHz #VBW 160 kHz
Occupied Bandwidth Total Power 30.9 dBm

Sweep 1,667 ms
Occupied Bandwidth
4.2035 MHz

Total Power 31.0 dBm
1 4.2020 MHz
3.701 kHz OBW Power £9.00 % g
4,829 MHz xdB

Transmit Freq Error
x dB Bandwidth

Transmit Freq Error 84177 kHz
-26.00 dB

OBW Power
x dB Bandwidth

99.00 %
4.836 MHz xdB

-26.00 dB

WCDMA Band IV CH1513

Krytoget Spacemam fbeon - Do T80

Center Freq 1.752600000 GHz

Conter Freq: 1782600000 GHz

Trig: Free Run AgiHeld 100

Radio St Mone
= saten: M a8

Radio Davice: BTS

|center 1.753 GHz
es BW 51kHz

Span 10 MHz |l
FVBW 160 kHz Sweep 3.667 msfl

Occupied Bandwidth
4.1939 MHz

-4.197 kHz OBW Power
4.839 MHz xdB

Total Power 31.1 dBm

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 d8
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LTE Band 4 QPSK 1.4MHz CH-Low

LTE Band 4 QPSK 3MHz CH-Low

[T
T D z Canter Freg: 1. 710700000 GHa Radio Suk Nese
Center Freq 1.710700000 GH: - ‘AvgiHold> 0010
" siiten: M4 a8 Radio Device: BTS

enter 1.711 GHz Span 3 MHz
Res BW 51 kHz FVEW 160 kHz Sweep 1.133 ms}

Occupied Bandwidth Total Power 29.9 dBm
1.1175 MHz

Transmit Freq Error =3.326 kHz OBW Power £9.00 %

x dB Bandwidth 1.298 MHz xdB -26.00 dB

57 P ar €, 7618
Conter Freg: 1.711300000 GHz Radio Std: Nem
Trig: Frae Fum AvgiHokd:» 1010

#atien: 34 ol Radio Device

Center Freg 1.711500000 GHz

#VBW 300 kHz
Occupied Bandwidth Total Power 30.3 dBm
2.7400 MHz

Transmit Freq Error 81 Hz OBW Power 9.00 %
x dB Bandwidth 020 MHz = dB -26.00 dB

LTE Band 4 QPSK 1.4MHz CH-Middle

[Ty e T Ty
Radia $1d- None
AglHeld #1310
Radio Device: TS

FVBW 160 kHz
Occupied Bandwidth Total Power 30.6 dBm
1.1279 MHz

Transmit Freq Error =701 Hz OBW Power £9.00 %
x dB Bandwidth 1.307 MHz xdB -26.00 dB

434 | Febar 3, 3618
Radio $1d- Nons

Radio Device: 075

Ref 23,00 dBm

#VBW 300 kHz
Occupied Bandwidth Total Power 30.7 dBm
2.7387 MHz

Transmit Freq Error 075 kHz OBW Power 9.00 %
x dB Bandwidth 043 MHz = dB -26.00 dB

LTE Band 4 QPSK 1.4MHz CH-High

LTE Band 4 QPSK 3MHz CH-High

[Ty e T Ty

Canter Freg: 1. 784300000 GHz Radia $1d- None
AglHeld #1310

Radio Device: BTS

enter 1.754 GHz
‘Res BW 51 kHz FVBW 160 kHz

Occupied Bandwidth Total Power 30.5 dBm
1.1217 MHz

Transmit Freq Error <81 Hz OBW Power £9.00 %

x dB Bandwidth 1.317 MHz xdB -26.00 dB

5883 P €, 3618
Conter Freq: 1.751500000 GHz Radio $td: Neom
Trig: Frae Fum AvgiHokd:» 1010

Sattan: 34 dif Radio Device: 075

Span 6MHz,
#VBW 300 kHz Sweep 1ms|

Occupied Bandwidth Total Power 30.5 dBm
2.7337 MHz

Transmit Freq Error =3.345 kHz OBW Power 99.00 %

x dB Bandwidth A = dB -26.00 dB
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LTE Band 4 QPSK 5MHz CH-Low

LTE Band 4 QPSK 10MHz CH-Low

[Ty e T Ty
7125000 2 Conter Frea: 1712800000 GHz Radic S Hone
Center Freq 1.712500000 GH: - ‘AvgiHold> 0010
" siiten: M4 a8 Radio Device: BTS

Span 10 MHz
FVBW 300 kHz Sweep 1ms
Occupied Bandwidth Total Power 30.3 dBm
4.5196 MHz
Transmit Freq Error 222 Hz OBW Power £9.00 %
x dB Bandwidth 5.042 MHz xdB -26.00 dB

Center Freg 1.715000000 GHz sm;.ﬂgu“ "”WO:C:::;‘ i Radio $1d: Mon

Radio Device:

#VBW 1 MHz

Occupied Bandwidth Total Power 30.2 dBm
9.0311 MHz

Transmit Freq Error 5.771 kHz OBW Power 9.00 %

x dB Bandwidth 10.08 MHz = dB -26.00 dB

LTE Band 4 QPSK 5MHz CH-Middle

[Ty e T Ty
Radia $1d None
AglHeld #1310
Radio Davice: TS

enter 1.733GHz } ) - . Sp;'lﬁ 10 MHz
‘Res BW 100 kHz FVBW 300 kHz Sweep 1ms
Occupied Bandwidth Total Power 30.8 dBm

4.5323 MHz
Transmit Freq Error 497 Hz OBW Power £9.00 %
x dB Bandwidth 5.066 MHz xdB -26.00 dB

Radio $1d- Nons
AvgiHcld:» 10110
Radio Device: 075

Ref 23,00 dBm

#VBW 1 MHz

Occupied Bandwidth Total Power 30.5 dBm
9.0709 MHz

Transmit Freq Error 1.247 kHz OBW Power 9.00 %

x dB Bandwidth 10.07 MHz = dB -26.00 dB

LTE Band 4 QPSK 5MHz CH-High

LTE Band 4 QPSK 10MHz CH-High

[Ty e T Ty

75 z Contar Freq: 1. 782800890 G Radio S Nore
Center Freq 1.752500000 GHz Y:v it Iog S MI_HLH i one

* sAtien: 34 dB Radio Device: BTS

Span 10 MHz
FVEW 300 kHz Sweep 1ms

Occupied Bandwidth Total Power 30.7 dBm
4.5150 MHz

Transmit Freq Error 753 Hz OBW Power £9.00 %

x dB Bandwidth 5.050 MHz xdB -26.00 dB

Center Freg 1.750000000 GHz Contar Freq: 1,780000000 GHz Radio $td: Nons
Trig: Fres Run AvgiHeld > H040
SAtten M dl} Radio Device: 0TS

Spa

#VBW 1 MHz

Occupied Bandwidth Total Power 30.9 dBm
9.0625 MHz

Transmit Freq Error <6.739 kHz OBW Power 99.00 %

x dB Bandwidth 10.13 MHz = dB -26.00 dB
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LTE Band 4 QPSK 15MHz CH-Low

LTE Band 4 QPSK 20MHz CH-Low

[Ty e T Ty
7175000 2 Conber Freq: 1717800000 GHz Radic S Hone
Center Freq 1.717500000 GH: - ‘AvgiHold> 0010
" siiten: M4 a8 Radio Device: BTS

enter 1.718 GHz I ) D ~ Span40 MHz
‘Res BW 300 kHz Sweep 1ms

Occupied Bandwidth Total Power 30.4 dBm
13.473 MHz

Transmit Freq Error 22.148 kHz OBW Power £9.00 %
x dB Bandwidth 14.74 MHz xdB -26.00 dB

Conter Freq: 1720000000 GHz Radio $1d: Neom
Trig: Frae Rum AvgiHokd:» 1010

Center Freg 1.720000000 GHz

Radio Device:

#VBW 1 MHz
Occupied Bandwidth Total Power 30.6 dBm
17.932 MHz

Transmit Freq Error 5.129 kHz OBW Power 9.00 %
x dB Bandwidth 19.64 MHz = dB -26.00 dB

LTE Band 4 QPSK 15MHz CH-Middle

[Ty e T Ty
Radia $1d- None
AglHeld #1310
Radio Davice: TS

enter 1.733GHz I ) - e - Sp;'lﬁ-ml\!Hi
‘Res BW 300 kHz Sweep 1ms

Occupied Bandwidth Total Power 30.9 dBm
13.516 MHz

Transmit Freq Error 1.876 kHz OBW Power £9.00 %
x dB Bandwidth 14.90 MHz xdB -26.00 dB

Radio $1d- Nons
AvgiHcld:» 10110
Radio Device: 075

Ref 23,00 dBm

#VBW 1 MHz
Occupied Bandwidth Total Power 30.6 dBm
17.916 MHz

Transmit Freq Error <5472 kHz OBW Power 9.00 %
x dB Bandwidth 19.35 MHz = dB -26.00 dB

LTE Band 4 QPSK 15MHz CH-High

[Ty e T Ty
Conter Freg: 1.747800000 GHz Radic $1d: None
we Run AvgiHold 10010
Radio Davice: BTS

enter 1.748 GHz

Span 40 MHz
‘Res BW 300 kHz SVEW 1 MHz Sweep 1ms

Occupied Bandwidth Total Power

13.506 MHz
Transmit Freq Error =T.196 kHz OBW Power £9.00 %
x dB Bandwidth 14.93 MHz xdB -26.00 dB

Contar Freq: 1.748000000 GHz Radio $1d: Mo
Trig: Frae Fum AvgiHokd:» 1010
Sattan: 34 dif Radio Device: 075

Spa

#VBW 1 MHz
Occupied Bandwidth Total Power 31.1 dBm
17.925 MHz

Transmit Freq Error 17.066 kHz OBW Power 99.00 %
x dB Bandwidth 19.30 MHz = dB -26.00 dB
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LTE Band 4 16QAM 1.4MHz CH-Low

LTE Band 4 16QAM 3MHz CH-Low

[T
7 0 2 Conter Frea: 1740700000 GHz Radic 1 Hone
Center Freq 1.710700000 GH: T P fun ‘AvgiHold> 0010
" siiten: M4 a8 Radio Device: BTS

enter 1.711 GHz Span 3 MHz
Res BW 51 kHz FVEW 160 kHz Sweep 1.133 ms}

Occupied Bandwidth Total Power 29.5 dBm
1.1250 MHz

Transmit Freq Error =3.398 kHz OBW Power £9.00 %

x dB Bandwidth 309 MHz xdB -26.00 dB

Centar Freq: 1711300000 GHz Radio $td: Mo
Trig: Frae Fum AvgiHokd:» 1010
#atien: 34 ol Radio Device

Center Freg 1.711500000 GHz

#VBW 300 kHz
Occupied Bandwidth Total Power 29.5 dBm
2.7300 MHz

Transmit Freq Error 1. OBW Power 9.00 %
x dB Bandwidth = dB -26.00 dB

LTE Band 4 16QAM 1.4MHz CH-Middle

[Ty e T Ty
Radia $1d None
AglHeld #1310
Radio Davice: TS

FVBW 160 kHz
Occupied Bandwidth Total Power 29.3 dBm
1.1206 MHz

Transmit Freq Error 169 Hz OBW Power £9.00 %
x dB Bandwidth 1.313 MHz xdB -26.00 dB

ETELT
Center Freg: 1.732800000 GHa Radio $1d Nons
AvgiHoad» 1000
Radio Device: 075

Ref 23,00 dBm

#VBW 300 kHz
Occupied Bandwidth Total Power 29.4 dBm
2.7432 MHz

Transmit Freq Error 1.B57 kHz OBW Power 9.00 %
x dB Bandwidth 043 MHz = dB -26.00 dB

LTE Band 4 16QAM 1.4MHz CH-High

LTE Band 4 16QAM 3MHz CH-High

[T
Cantar Freq: 1784300000 GH Radlo $1d- None

Center Froq 1.754300000 GHz MI.HL, T

Radio Device: BTS

enter 1.754 GHz
‘Res BW 51 kHz FVBW 160 kHz

Occupied Bandwidth Total Power 206 dBm
1.1153 MHz

Transmit Freq Error =1.916 kHz OBW Power £9.00 %

x dB Bandwidth 1.301 MHz xdB -26.00 dB

4500 Pelatar T, 7618
Conter Freq: 1.751500000 GHz Radio $td: Nem
Trig: Frae Fum AvgiHokd:» 1010

Sattan: 34 dif Radio Device: 075

Span 6MHz,
#VBW 300 kHz Sweep 1ms|

Occupied Bandwidth Total Power

2.7193 MHz
Transmit Freq Error -4.141 kHz OBW Power 99.00 %
x dB Bandwidth 3.033 MHz = dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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Report No:RXA1602-0019RFO3R1

LTE Band 4 16QAM 5MHz CH-Low

LTE Band 4 16QAM 10MHz CH-Low

[Ty e T Ty

Center Frog 1.712500000 GHz

* ahiten: 4 dB

FVEW 300 kHz

Occupied Bandwidth Total Power
4.5294 MHz

Transmit Freq Error 5.085 kHz OBW Power
x dB Bandwidth 5.061 MHz xdB

Canter Freq: 1.712800000 GH:

2
Trig: Fies Run AvgiHold 10010

Radio $1d Nene

Radio Devics: BTS

Span 10 MHz
%‘Eh!p 1ms

29.4 dBm

£9.00 %
-26.00 dB

Center Freg 1.715000000 GHz

Conter Freg: 1.712000000 GHz

Radio $1d- Nons

Trig: Frae Fum AvgiHokd:» 1010

#VBW 1 MHz

Occupied Bandwidth Total Power

9.0478 MHz
Transmit Freq Error 12.722 kHz OBW Power
x dB Bandwidth 10.05 MHz = dB

Radio Device:

20.2 dBm

9.00 %
-26.00 dB

LTE Band 4 16QAM 5MHz CH-Middle

[Ty e T Ty

Radio $1d None

AglHeld #1310

enter 1.733 GHz N

‘Res BW 100 kHz FVBW 300 kHz

Occupied Bandwidth Total Power
4.5197 MHz

Transmit Freq Error -B.054 kHz OBW Power
x dB Bandwidth 5.035 MHz xdB

Radio Devics: BTS

Span 10 MHz
%‘Eh!p 1ms

29.4 dBm

£9.00 %
-26.00 dB

Radio Std Nom

AvgiHcld:» 10110

Ref 23,00 dBm

Radio Device: 075

#VBW 1 MHz

Occupied Bandwidth Total Power

9.0719 MHz
Transmit Freq Error 4.514 kHz OBW Power
x dB Bandwidth 10.15 MHz = dB

20.8 dBm

9.00 %
-26.00 dB

LTE Band 4 16QAM 5MHz CH-High

LTE Band 4 16QAM 10MHz CH-High

[Ty e T Ty

Center Freg 1.752500000 GHz

= gatten: 34 o

FVEW 300 kHz

Occupied Bandwidth Total Power
4.5268 MHz

Transmit Freq Error 572 Hz OBW Power
x dB Bandwidth 5.104 MHz xdB

Canter Freg: 1782800000 GH:

2
Trig: Fies Run AvgiHold 10010

Radio $1d None

Radio Device: BTS

Span 10 MHz
%‘Eh!p 1ms

29.5 dBm

£9.00 %
-26.00 dB

Center Freg 1.750000000 GHz

Conter Freq: 1.750000000 GHz

Radio Std: Nom

Trig: Frae Fum AvgiHokd:» 1010

atoen: 34 oy

#VBW 1 MHz

Occupied Bandwidth Total Power

9.0575 MHz
Transmit Freq Error -13.555 kHz OBW Power
x dB Bandwidth 10.07 MHz = dB

Radio Device: 0TS

Spa

20.6 dBm

99.00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.

Page 30 of 96




—__ FCC RF Test Report

Report No:RXA1602-0019RFO3R1

LTE Band 4 16QAM 15MHz CH-Low

LTE Band 4 16QAM 20MHz CH-Low

[Ty e T Ty

Center Frog 1.717500000 GHz

* ahiten: 4 dB

enter 1.718 GHz
‘Res BW 300 kHz

Occupied Bandwidth Total Power
13.503 MHz

Transmit Freq Error 29,366 kHz OBW Power
x dB Bandwidth 14.83 MHz xdB

Canter Freq: 1717800000 GH:

2
Trig: Fies Run AvgiHold 10010

Radio $id None

Radio Devics: BTS

Span 40 MHz
%‘Eh!p 1ms

29.5 dBm

£9.00 %
-26.00 dB

Center Freg 1.720000000 GHz

Conter Freq: 1,720000000 GHz

Radio Std: Nom

Trig: Frae Rum AvgiHokd:» 1010

htien: 34 oy

#VBW 1 MHz

Occupied Bandwidth Total Power
17.925 MHz

Transmit Freq Error 30.718 kHz OBW Power
x dB Bandwidth 19.35 MHz = dB

Radio Device:

20.7 dBm

9.00 %
-26.00 dB

LTE Band 4 16QAM 15MHz CH-Middle

[Ty e T Ty

Center Frog 1.732500000 GHz

Canter Freq: 1.732800000 GHz

Radio $1d None.

AglHeld #1310

enter 1.733 GHz
‘Res BW 300 kHz

Occupied Bandwidth Total Power
13.517 MHz

Transmit Freq Error =2.781 kHz OBW Power
x dB Bandwidth 14.82 MHz xdB

Radio Device: BTS

Span 40 MHz
%‘Eh!p 1ms

303 dBm

£9.00 %
-26.00 dB

Conter Freq: 1.732800000 GHz

Radio $1d- Nons

AvgiHcld:» 10110

Ref 23,00 dBm

#VBW 1 MHz

Occupied Bandwidth Total Power
17.966 MHz

Transmit Freq Error 11.970 kHz OBW Power
x dB Bandwidth 19.42 MHz = dB

Radio Device: 075

20.7 dBm

9.00 %
-26.00 dB

LTE Band 4 16QAM 15MHz CH-High

[Ty e T Ty

Center Frog 1.747500000 GHz

enter 1.748 GHz

‘Res BW 300 kHz SVEW 1 MHz

Occupied Bandwidth Total Power
13.545 MHz

Transmit Freq Error <9.334 kHz OBW Power
x dB Bandwidth 14.85 MHz xdB

Canter Freq: 1.747800000 GH:

2
we Run AvgiHold 10010

Radio $1d None

Radio Device: BTS

Span 40 MHz
%‘Eh!p 1ms

30,0 dBm

£9.00 %
-26.00 dB

Conter Freq: 1.745000000 GHz

Radio $1d- Nons

Trig: Frae Fum AvgiHokd:» 1010

atoen: 34 oy

#VBW 1 MHz

Occupied Bandwidth Total Power
17.966 MHz

Transmit Freq Error =25.805 kHz OBW Power
x dB Bandwidth 19.27 MHz = dB

Radio Device: 0TS

Spa

20.7 dBm

99.00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.
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Report No:RXA1602-0019RFO3R1

LTE Band 7QPSK 5MHz CH-Low

LTE Band 7QPSK 10MHz CH-Low

[Ty e T Ty

Center Frog 2.502500000 GHz

* ahiten: 4 dB

enter 2.503 GHz
‘Res BW 100 kHz FVBW 300 kHz

Occupied Bandwidth Total Power

7 803500000 GH;

Cantar Freg 2
Trig: Fies Run AvgiHold 10010

Radio $1d None.

Radio Devics: BTS

Span 10 MHz
%‘Eh!p 1ms

30.9 dBm

4.5156 MHz
Transmit Freq Error =1.438 kHz OBW Power £9.00 %
x dB Bandwidth 6.620 MHz xdB -26.00 dB

Conter Freg: 1805000000 GHz Radio $1d: Mo
Trig: Frae Rum AvgiHokd:» 1010
#atien: 34 ol Radio Device

Center Freg 2.505000000 GHz

#VBW 1 MHz
Occupied Bandwidth Total Power 30.0 dBm
9.0728 MHz

Transmit Freq Error 26.518 kHz OBW Power 9.00 %
x dB Bandwidth 10.16 MHz = dB -26.00 dB

LTE Band 7QPSK 5MHz CH-Middle

[Ty e T Ty
GHz Radia $1d- None
AglHeld #1310
Radio Davice: TS

enter 2.535 GHz - Span 10 MHz

‘Res BW 100 kHz FVBW 300 kHz Sweep 1ms

Occupied Bandwidth Total Power 304 dBm
4.5433 MHz

Transmit Freq Error <6.553 kHz OBW Power £9.00 %

x dB Bandwidth 5.126 MHz xdB -26.00 dB

GHz Radio $1d: Nor
AvgiHcld:» 10110

Radio Device: 075

Ref 23,00 dBm

#VBW 1 MHz
Occupied Bandwidth Total Power 30.4 dBm
9.1270 MHz

Transmit Freq Error =33.416 kHz OBW Power 9.00 %
x dB Bandwidth 10.30 MHz = dB -26.00 dB

LTE Band 7QPSK 5MHz CH-High

LTE Band 7QPSK 10MHz CH-High

[Ty e T Ty
Conter Freq: 2867500000 GHx Radia $1d- None
AglHeld #1310
Radio Davice: BTS

enter 2.568 GHz

Span 10 MHz
‘Res BW 100 kHz FVEW 300 kHz Sweep 1ms

Occupied Bandwidth Total Power 20.4 dBm
4.5403 MHz

Transmit Freq Error -4.628 kHz OBW Power £9.00 %

x dB Bandwidth 4.995 MHz xdB -26.00 dB

Cnter Freg: 2868000000 GHz Radio $1d: Mo
Trig: Frae Rum AvgiHokd:» 1010
Sattan: 34 dif Radio Device: 075

Center Freq 2.565000000 GHz

Spa

EVBW 1 MHz
Occupied Bandwidth Total Power
9.0335 MHz

Transmit Freq Error =7.199 kHz OBW Power 99.00 %
x dB Bandwidth 10.12 MHz = dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.

Page 32 of 96

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




—__ FCC RF Test Report

Report No:RXA1602-0019RFO3R1

LTE Band 7QPSK 15MHz CH-Low

LTE Band 7QPSK 20MHz CH-Low

[T
25075000 z Cantar Freq: 2 407500000 GHz Radio $td: Nenw
Center Freq 2.507500000 GH: e vl 10010
VG| oW = aAien: 34 dB Radio Device: BTS

enter 2508 GHz ) ) D ~ Span40 MHz
‘Res BW 300 kHz Sweep 1ms

Occupied Bandwidth Total Power 30.4 dBm
13.476 MHz

Transmit Freq Error 39.742 kHz OBW Power £9.00 %

x dB Bandwidth 14.60 MHz xdB -26.00 dB

Center Freg 2.510000000 GHz Contar Freg: 2810000000 GHa Radio $1d: Mon
Trig: Frae Rum AvgiHoad» 1000
" gatien: 34 dB Radio Device

#VBW 1 MHz
Occupied Bandwidth Total Power 30.4 dBm
17.876 MHz

Transmit Freq Error 64.084 kHz OBW Power 9.00 %
x dB Bandwidth 19.42 MHz = dB -26.00 dB

LTE Band 7QPSK 15MHz CH-Middle

[Ty e T Ty
GHz Radia $1d- None
AglHeld #1310
Radio Davice: TS

enter 2.535 GHz B ) D ~ Span40 MHz
‘Res BW 300 kHz Sweep 1ms

Occupied Bandwidth Total Power 30.9 dBm
13.631 MHz

Transmit Freq Error <61.140 kHz OBW Power £9.00 %

x dB Bandwidth 18.26 MHz xdB -26.00 dB

Radio $1d- Nons
AvgiHcld:» 10110
Radio Device: 075

Ref 23,00 dBm

#VBW 1 MHz
Occupied Bandwidth Total Power 30.2 dBm
17.980 MHz

Transmit Freq Error -69.542 kHz OBW Power 9.00 %
x dB Bandwidth 19.27 MHz = dB -26.00 dB

LTE Band 7QPSK 15MHz CH-High

[T
Radio $1d- None

3,567 z Conter Freq: 2862500000 GI
Center Frog 2.562500000 GH: ;5 T Rk

Radio Device: BTS

Span 40 MHz
SVEW 1 MHz Sweep 1ms

Occupied Bandwidth Total Power 304 dBm
13.450 MHz

Transmit Freq Error 3.837 kHz OBW Power £9.00 %

x dB Bandwidth 14.85 MHz xdB -26.00 dB

Conter Freg: 1860000000 GHz Radio $td: Mo
Trig: Frae Rum AvgiHokd:» 1010
Radio Device: 075

Spa

EVBW 1 MHz
Occupied Bandwidth Total Power
17.883 MHz

Transmit Freq Error 23.627 kHz OBW Power 99.00 %
x dB Bandwidth 19.36 MHz = dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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Report No:RXA1602-0019RFO3R1

LTE Band 7 16QAM 5MHz CH-Low

LTE Band 7 16QAM 10MHz CH-Low

[Ty e T Ty
Conter Freq: 2502400000 GHz Radia $1d- None
o Trig: Fies Run AvgiHold 10010

aten: 4 0B Radio Device: TS

Center Frog 2.502500000 GHz

enter 2.503 GHz Span 10 MHz
‘Res BW 100 kHz FVEW 300 kHz Sweep 1ms

Occupied Bandwidth Total Power 29.0 dBm
4.5379 MHz

Transmit Freq Error 6.509 kHz OBW Power £9.00 %
x dB Bandwidth 5.050 MHz xdB -26.00 dB

Conter Freg: 1805000000 GHz Radio $1d: Mo
Trig: Frae Rum AvgiHokd:» 1010
#atien: 34 ol Radio Device

Center Freg 2.505000000 GHz

#VBW 1 MHz
Occupied Bandwidth Total Power 29.3 dBm
9.0728 MHz

Transmit Freq Error B.462 kHz OBW Power 9.00 %
x dB Bandwidth 10.04 MHz = dB -26.00 dB

LTE Band 7 16QAM 5MHz CH-Middle

[Ty e T Ty
GHz Radia $1d- None
AglHeld #1310
Radio Davice: TS

enter 2.535 GHz - Span 10 MHz
‘Res BW 100 kHz FVBW 300 kHz Sweep 1ms
Occupied Bandwidth Total Power 206 dBm

4.5355 MHz
Transmit Freq Error =9.000 kHz OBW Power £9.00 %
x dB Bandwidth 5.102 MHz xdB -26.00 dB

[ Radio $1d: Mo

Ha
AvgiHcld:» 10110
Radio Device: 075

Ref 23,00 dBm

#VBW 1 MHz
Occupied Bandwidth Total Power 29.0 dBm
9.0680 MHz

Transmit Freq Error =27.881 kHz OBW Power 9.00 %
x dB Bandwidth 10.94 MHz = dB -26.00 dB

LTE Band 7 16QAM 5MHz CH-High

LTE Band 7 16QAM 10MHz CH-High

[T
Canter Freq: 2847500000 GH Radlo $1d- None

Center Frog 2.567500000 GHz MI.HL, T

Radio Device: BTS

Cnter Freg: 2868000000 GHz Radio $1d: Mo
Trig: Frae Rum AvgiHokd:» 1010
Sattan: 34 dif Radio Device: 075

Center Freq 2.565000000 GHz

enter 2.568 GHz

‘Res BW 100 kHz FVBW 300 kHz

Occupied Bandwidth Total Power
4.5154 MHz

Transmit Freq Error =7.947 kHz OBW Power

x dB Bandwidth 5.061 MHz xdB

Span 10 MHz
%‘Eh!p 1ms

291 dBm

£9.00 %
-26.00 dB

#VBW 1 MHz

Occupied Bandwidth Total Power

9.0422 MHz

Transmit Freq Error 9.555 kHz OBW Power
x dB Bandwidth 10.00 MHz = dB

28.7 dBm

99.00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.
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Report No:RXA1602-0019RFO3R1

LTE Band 7 16QAM 15MHz CH-Low

LTE Band 7 16QAM 20MHz CH-Low

[Ty e T Ty
Center Frog 2.507500000 GHz $:;";|:N 2807500000 GH:

- Fun Bigih
G ow _#Atten: 34 i)

enter 2.508 GHz
‘Res BW 300 kHz

Occupied Bandwidth Total Power

13.523 MHz
Transmit Freq Error 45.950 kHz OBW Power
x dB Bandwidth 14.82 MHz xdB

2
it #1210

Radio $1d Nene

Radio Devics: BTS

Span 40 MHz
%‘Eh!p 1ms

29.9 dBm

£9.00 %
-26.00 dB

Conter Freg: 1810000000 GHz Radio $td: Mo
Trig: Frae Rum AvgiHokd:» 1010
#atien: 34 ol Radio Device

Center Freg 2.510000000 GHz

#VBW 1 MHz

Occupied Bandwidth Total Power 29.4 dBm
17.914 MHz

Transmit Freq Error 64.191 kHz OBW Power 9.00 %
x dB Bandwidth 19.47 MHz = dB -26.00 dB

LTE Band 7 16QAM 15MHz CH-Middle

[Ty e T Ty

Centor Freg 2.

Conter Freq: 235000000 GHx

Radio $1d None.

AglHeld #1310

enter 2.535 GHz
‘Res BW 300 kHz

Occupied Bandwidth Total Power
13.609 MHz

-45.583 kHz OBW Power
x dB Bandwidth 19.48 MHz xdB

Transmit Freq Error

Radio Device: BTS

Span 40 MHz
%‘Eh!p 1ms

29.4 dBm

£9.00 %
-26.00 dB

GHz Radio $1d: Norw
AvgiHcld:» 10110

Radio Device: 075

Ref 23,00 dBm

#VBW 1 MHz

Occupied Bandwidth Total Power 20.1 dBm
17.964 MHz

Transmit Freq Error -71.206 kHz OBW Power 9.00 %
x dB Bandwidth 19.33 MHz = dB -26.00 dB

LTE Band 7 16QAM 15MHz CH-High

[Ty e T Ty

Conter Freg; 2 862400000 GH:

2
AglHeld #1310

SVEW 1 MHz

Occupied Bandwidth Total Power

13.472 MHz
Transmit Freq Error <9.679 kHz OBW Power
x dB Bandwidth 14.83 MHz xdB

Radio $1d None.

Radio Device: BTS

Span 40 MHz
%‘Eh!p 1ms

28.8 dBm

£9.00 %
-26.00 dB

Conter Freg: 1860000000 GHz Radio $1d: Mo
Trig: Frae Rum AvgiHokd:» 1010
Sattan: 34 dif Radio Device: 075

Spa

#VBW 1 MHz

Occupied Bandwidth Total Power
17.883 MHz

Transmit Freq Error 33.650 kHz OBW Power 99.00 %
x dB Bandwidth 19.35 MHz = dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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4.4 Band Edge Compliance

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
band edge of the lowest and highest channels were measured.

The testing follows KDB 971168 v02r02 Section 6.0

1.The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The band edges of low and high channels for the highest RF powers were measured.

3. For LTE Band 7 Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the
band edge. Beyond the 1 MHz band from the band edge, RBW=1MHz was used.

For WCDMA Band IV and LTE Band 4, RBW is set to 51 kHz, VBW is set to 160 kHz for WCDMA
Band IV. RBW is set to 15 kHz, VBW is set to 51 kHz for LTE Band 4 (1.4MHz). RBW is set to 30 kHz,
VBW is set to 100 kHz for LTE Band 4 (3MHz). RBW is set to 51 kHz, VBW is set to 160 kHz for LTE
Band 4 (5MHz). RBW is set to 100kHz, VBW is set to 300kHz for LTE Band 4 (10MHz). RBW is set to
150kHz, VBW is set to 510 kHz for LTE Band 4 (15MHz). RBW is set to 200kHz, VBW is set to 620
kHz for LTE Band 4 (20MHz) on spectrum analyzer.

4. Set spectrum analyzer with RMS detector.

5. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

6. Checked that all the results comply with the emission limit line.

Test Setup

Spectrum
Analyzer

EUT Splitter

Base station Simulator

Limits
WCDMA Band IV/LTE Band 4-Rule Part 27.53(h) specifies that “the power of any emission outside a

licensee's frequency block shall be attenuated below the transmitter power (P) by at least 43 + 10
log10 (P) dB.”

TA Technology (Shanghai) Co., Ltd. Page 36 of 96
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



(~

~_/ FCC RF Test Report Report No:RXA1602-0019RFO3R1

LTE Band 7-Rule Part 27.53(m)(4) / specifies that “ For BRS and EBS stations.

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB
on all frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P)
dB on all frequencies more than X megahertz from the channel edge, where X is the greater of 6
megahertz or the actual emission bandwidth as defined in paragraph (m)(4) of this section. In addition,
the attenuation factor shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz
and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees
operating on frequencies below 2495 MHz may also submit a documented interference complaint
against BRS licensees operating on channel BRS Channel 1 on the same terms and conditions as
adjacent channel BRS or EBS licensees.

Example:

The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)

= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB) = -13dBm.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k= 1.96, U=0.684dB.
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Test Result

WCDMA Band IV CH1312 _ WCDMA Band IV CH1513

O r—

M\rhm 1 1. 710000000000 Ay Type: FME - it 1 755 00 i Jore Type: MY
B 7 Preeien ArgHos >0 . ¥
Amen: M 0B

Ref 23.00 dBm

Center 1755000 GHz ) Span 5.000 MHz |

Canter 1.710000 Gii Bpan 5,000 Mz #Res BW 51 kHz FVEW 160 KHz* Sweep 1,000 ms (1001 pts)

FRes BW 51 kHz EVEW 160 kHz* Swerp 1.000 ms (1001 pts)

LTE Band 4 QPSK 1.4MHz CH-Low, RB 1 LTE Band 4 QPSK 1.4MHz CH-Low, RB 6

IR Cerett tewrtes Lostpres boapt 11 [ et e ittt A ==
Marker 1 1.71000000D000 GH, Aoy Ty S . Marker 1 1.710000000000 G| Avg Typw: ANS . _ g
- + AvgH * - Trig: Fr AvgHeld 100100

B!lm'l'rwc Seloct Trace

v t
Ref 23.00 dBm — Ref 23.00 dBm —
Clear Write | Clear Write
—— | —
Trace Average Trace Average
|| — || —
| —— =
Min Hold | Min Hold
| r—— =
ViewBiank | View Blank |

Trace On Traca On

| —

More, Mare,

Center 1.710000 GHz o b

#Res BW 15 kHz

Center 1710000 GHz " Bpan 10,00 MHz
#Res B 15 kHz FVEW 51 kHz* Sweep 16,60 ms (1001 nls}

LTE Band 4 QPSK 1.4MHz CH- ngh RB 6

e e e

1 1.75500000000 v Type: RN
MMI\M 1.755000000 U(OG 5 Frva M i
Anen: M 58

Avg Type: RS
Avgicid: 1061180

Ref 23.00 dBm

| 1 1 ! | | o Center 1,755000 GHz ) ) ) ) “Span 10,00 Mz,
Center 1.755000 GHz Span 10.00 MHz #Res B 15 kHz FVEW 51 kHz "\\!ep 1660 ms (1001 pts)

755
#Res BW 15 kHz HVEW 51 kHr Sweep 16.60 ms (1001 pis)

=

g Type: RME

Trig: Frae Run s Avgiheld 103100

= amen: 14 a8

Mnn-(u 1 1.710000000000 GHz e

Ref 23.00 dBm

Trace Average
|| ——
Max Hold
| —

Center 1710000 GHz _ - ) ) ) ) " “Span 10.00 MHz |
SRes BW 30 kHz FVEW 100 kHz* Sweep 4.400 ms (1001 pis)|

Center 1.710000 GHz " ) ) ) ) Span 10,00 Mz
SRes BW 30 kHz SVEW 100 kHz* Sweep 4400 ms (1001 pis)
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LTE Band 4 QPSK 3MHz CH-High, RB 1

LTE Band 4 QPSK 3MHz CH-High, RB 15

Avg Type: RMS
AvvgiHold 100100

Markor 1 1.755000000000 GHz

o Trig: Fes Run
- Atten: 34 )

MEkr1 1.7

Ref 23.00 dBm

Center 1,755000 GHz
#Res BW 30 kHz

Span 10.00 MHz

FVBW 100 kHz* Sweep 4,400 ms (1001 prs)

[Frpre——pr——ry

Avg Type: RIS

Markor 1 1.755000000000 GHz AL 0800

g| SeectTrce,

Clear Write
[— ]

Trig: Free Run
Atten: 34400

Ref 23.00 dBm

Trace Average

Center 1755000 GHz
#Res BW 30 kHz

Span 10,00 MHz

#VEW 100 kHz* Sweep 4,400 ms (1001 pts)

LTE Band 4 QPSK 5MHz CH-Low, RB 1

LTE Band 4 QPSK 5MHz CH-Low, RB 25

Avg Type: RMS

Marker 1 1.710000000000 Hz = At 1001180

Ref 23.00 dBm

Center 1.710000 GHz
#Res BW 51 kHz

Span 10.00 MHz

FVBW 160 kHz* Sweep 1.600 ms (1001 pis)

Avg Type: RIS
AvgHioid > 108100

Ref 23.00 dBm

Center 1710000 GHz
#Res BW 51 kHz

Span 10,00 MHz

EVEW 160 kHz* Sweep 1.600 ms (1001 pts)

LTE Band 4 QPSK 5MHz CH-High, RB 1

LTE Band 4 QPSK 5MHz CH-High, RB 25

Avg Type: RMS
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